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TEST REPORT

Report No.
Applicant
Address

Commodity
Model
Quantity

Date of Receipt
Testing ltem

: 11-12-EAT-150-E00
: SUNNY PROCESS CO., LTD
: No. 109, Sec. 3, Fuxing Rd., Xinzhuang Dist.,

New Taipei City 24251, Taiwan

: STONONLEAD
: LB-B,LB-L
: 2 pcs

: Dec. 29, 2011
:Insulation resistance test

Testing Laboratory Name

: Electronics Testing Center, Taiwan—EMC/Safety/Reliability

Testing Laboratory

Address :No. 8, Lane 29, Wenming Rd., Guishan Shlaﬁ
Taoyuan County, Taiwan 33383 f; RN \g
:No. 64, Wenming Rd., Guishan Shiang, Taoyuan iy j
County, Taiwan 33383(Optical test) \ et
TEL:03-3280026 FAX:03-3276127 N
http://www.etc.org.tw
Tested by : i) Jim i Approved by M
(Signature) Lii jin Zrong] (Signature) Sophia Liu
Contents : Total _4 pages

Note: 1. The results of the testing report relate only to the items tested.

2. The testing report shall not be reproduced except in full, without the written approval of ETC.
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Testing Conditions : According to applicant’s specifications.

Insulation resistance test

Sample model : LB-B, LB-L (As shown in figure 1~2)

Test voltage : 10V

Duration : 1 minute

Measure position : Piont to piont (As shown in figure 3~4)
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Fig.1 : Model : LB-B
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Fig.3 : Insulation resistance test
Model : LB-B

Fig.4 :

Insultloﬁ resistance test
Model : LB-L
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Testing Equipment :

Name Model Cal. Date Due. Date
High Resistance Meter HP 4339B Dec. 12, 2011 Dec. 11, 2012
~END~
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Testing Result :

Insulation resistance test

Date of testing : Dec. 29, 2011
Measure environment : Temp. 23~24°C, R.H. 56~57%

Model Insulation resistance (Q)
LB-B3 1.9873x10°
LB-L2 2.2439x10°

~END OF REPORT~
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